AARTI .
INDUSTRIES

RefNo: AIL/DHYSAF/ENV/2025-26/006 ID: 62935
Drate: 21/05/2025

Te,

Deputy Director General of Forests

Inteprated Regional Office (IRO)

Minigiry of Environment, Forest & Climate Change (MoEF&CC)
KARMAYOGI BHAWAN, Block-3.F-2 Wing, 5th Floor,

Near CH-3 Circle, Sector - 10A,Gandhinagar - 382010

Subject : Half Yearly Environment Clearance conditions compliance report for the period of October-2024 to

March-2025.

Reference: 1. Environment Clearance letter no SE[IAA/GUVEC/S(N/1360/2018 dated 14122018
2.Envircnment Clearance letter no SEIAA/GUNEC/S()/922/2021 daied 22/06/2021
3. Envirenment Clearance Letter no SEIAAMGUNEC/S(1457/2023 dated 2171172023
4.CTE Amendment No. 124234 dated 05/04/2023, Valid upto. 13/09/202%
[...]
The aqueous reactor phase is contacted with recycled sol-1 in the
extraction column, which removes unreacted RM, byproduct from the
aqueous phase. Organic phase from the extraction column top is then
directed to organic isolation for recovery. In this section sol-1 and
by-product separate out in a flash vessel followed by a Splitter
column, where sol-1 is recycled back to the extraction column, and
aqueous phase from the bottom of the extraction column is then
directed to aqueous isolation for recovery. In this section sol-2 and
final product separate out in a flash vessel followed by thin film
evaporator, where sol-2 is recycled back to the reactor for reaction.

i

i




M/s. Aarti Industries Limited, (Unit-11T) Plot no. Z/111/B, GIDC Estate, Dahej SEZ-II,
Dist.Bharuch.

PFD for the solvent Recovery

Unit shall provide a Continuous Emission
Monitoring System (CEMS) for Process gas as
well as wastewater discharge and an arrangement
shall also be done for reflecting the online
monitoring results on the company’s server, which
can be accessible by the GPCB on a real time basis.

Complied

Unit has installed a Continuous Emission Monitoring System
(CEMS) for wastewater discharge and an arrangement is
done to reflect the online monitoring results on the
company’s server, which is accessible by the CPCB on a real
time basis.

Photograph of TOC Meter has been attached as below,

Photo

Photo of TOC meter

As per CPCB guidelines and due to less capacity of boiler (3
TPH) and fuel as natural gas, the unit has not installed
OCEMS (Online continuous emissions monitoring system)
for process gas monitoring.

of OCEMS data from CPCB website for reference purpose




M/s. Aarti Industries Limited, (Unit-11T) Plot no. Z/111/B, GIDC Estate, Dahej SEZ-II,
Dist.Bharuch.

All measures shall be taken to prevent soil and
groundwater contamination.

Complied.

Unit has taken all necessary precautions to eliminate soil & water
contamination, all process areas have been provided with proper
flooring and catchment pit so that any spills will be collected,
transferred and properly treated.

Following measures have been taken to prevent soil and groundwater
contamination :

e Pucca flooring is provided inside plant, raw material/product
storage area

e Concrete/ Bituminous roads are provided.

e Bunding/dyke to chemical storage areas with collection and
transferring facilities.

o Closed loop transfer system provided for effluent, raw

materials, products and other chemicals.

Separate Storm Water and process drains facility

Checklist for leakage monitoring & compliance,

Adequate effluent treatment facility,

Dedicated waste storage area

Bund/ Dyke Wall provided around the chemical storage area to
prevent soil & groundwater contamination.

The Unit is located in the GIDC SEZ area and Groundwater digging
is not permitted.

Close loop effluent transfer system for effluent collection




M/s. Aarti Industries Limited, (Unit-11T) Plot no. Z/111/B, GIDC Estate, Dahej SEZ-II,
Dist.Bharuch.

Pucca flooring for plant area

Dedicated waste storage area

Soil Report attached for reference as Annexure -2




M/s. Aarti Industries Limited, (Unit-11T) Plot no. Z/111/B, GIDC Estate, Dahej SEZ-II,
Dist.Bharuch.

A.2 WATER

5

Total water requirement for the project shall not
exceed 972 KLD. Unit shall reuse 95 KLD of
wastewater (25 KLD of treated sewage for
gardening & 70 KLD of RO permeate for cooling
purpose) and hence, fresh water requirement shall
not exceed 887 KLD and it shall be met through
GIDC water supply only. Prior permission from the
concerned authority shall be obtained for
withdrawal of water.S

Complied.

The Unit has obtained permission from GIDC as letter vide no:
GIDC/DEE(WS)/BRH/120 for withdrawal of water attached as
Annexure-3.

The data of the last six months of water consumption as per GIDC bill
is given in the following table.

Particular Unit Oct-24 | Nov-24 | Dec-24 | Jan-25 | Feb-25 | Mar-25
Total
Fresh | Ki/Mont
water h 10198 11636 12698 13124 13226 14309
consumpti
on Average
KLD 328.97 | 387.87 | 409.61 | 423.35 | 472.36 | 461.58
Permissibl
e limit 844 KLD
(KLD)
Total
Recycled | KL/Mont
water h 772 745 0 0 0 0
consumpti
on Average
KLD 24.90 24.83 0.00 0.00 0.00 0.00

The water consumption is within the consented quantity.

6 No ground water shall be tapped for the project Complied.
requirements. The site has not installed any borewell. The unit is taking raw water
from GIDC, Bharuch.
7 The industrial effluent generation from the project Complied.

shall not exceed 191 KLD.

The unit has ensured that effluent generation has not exceeded 191
KLD.




M/s. Aarti Industries Limited, (Unit-11T) Plot no. Z/111/B, GIDC Estate, Dahej SEZ-II,

Dist.Bharuch.
Industrial Effluent generation
Month
KL/Month Average KL/Day
- Limit: 191 KLD
Oct-24 2247 72.48
Nov-24 1852 61.73
Dec-24 1923 62.03
Jan-25 1871 60.35
Feb-25 1406 50.21
Mar-25 1843 59.45

The wastewater generation is well within the consented limit.

Wastewater from the utility section, DM plant and
washing section shall be subjected to RO system
(Cap. 135 KLD) and RO reject stream shall be sent
to ETP.

Complied
The unit has established an ETP of Capacity 125 KLD to treat
wastewater generated from the utility section.

The unit is ensuring that wastewater from the utility section, DM
plant and washing section is subjected to RO system (Cap. 135
KLD) and RO reject stream is sent to ETP.

Utility Wastewater Generation Data
KL/Month Average KL/D
Month
Oct-24 1707 55.06
Nov-24 1319 43.97
Dec-24 1326 42.77
Jan-25 1329 42.87
Feb-25 1178 42.07
Mar-25 1302 42.00
RO permeate shall be reused for industrial purpose. Complied

RO permeate is reused in cooling towers for industrial purposes
against freshwater consumption.

RO Permeate generation data

Month KL/Month

Oct-24 772




M/s. Aarti Industries Limited, (Unit-11T) Plot no. Z/111/B, GIDC Estate, Dahej SEZ-II,

Dist.Bharuch.
Nov-24 745
Dec-24 0
Jan-25 0
Feb-25 0
Mar-25 0

10

Wastewater generated from the process (59 KLD)
& RO reject (62 KLD) stream shall be treated in
ETP (Cap. 125 KLD) comprising primary,
secondary and Tertiary treatment.

Complied

The unit has Complied. with the same to treat the process
wastewater (59 KLD) and RO reject (62 KLD) in ETP comprising
primary, secondary and tertiary treatment.

Month Effluent Generation (KL/Month)
Oct-24 2247
Nov-24 1852
Dec-24 1923
Jan-25 1871
Feb-25 1406
Mar-25 1843

DETAIL OF EFFLUENT TREATMENT PLANT (125 KLD):-

We have installed an ETP consisting of primary, secondary & tertiary
treatment. Treated water is being discharged to the GIDC drainage line.

1. PRE & PRIMARY TREATMENT

a)

b)

<)

Screening: This is the first unit of the plant in which large or
floating materials in the effluent gets arrested and blockage or
choking of the downstream equipment can be avoided. This
arrested material is removed manually and then will be
disposed off suitably.

Oil & Grease trap: effluent contains oil & grease. This oil &
grease if not removed then creates the problem of scum
accumulation and affects the functioning of microbes in
aeration tanks. To avoid this, an oil & Grease chamber is
provided after the bar screen, where oil & grease is arrested
prior to entry into the plant. Accumulated oil removed and
disposed of properly.

Equalization : To absorb variation in quantity and quality of
effluent and to provide uniform flow at the downstream
treatment process, a collection or equalization tank is




M/s. Aarti Industries Limited, (Unit-11T) Plot no. Z/111/B, GIDC Estate, Dahej SEZ-II,
Dist.Bharuch.

provided. This will avoid shock loading and process upsets of
the treatment plant.

d) Neutralization: Neutralization system is provided to
neutralize the effluent using lime slurry.

e) Flash Mixer, Flocculator & Tube settler - Installed as part
of primary treatment to remove suspended solid.

f) De-watering system (Filter Press)- Bottom of primary &
secondary tube settler is passed through filter press. The
generated sludge was disposed of at the TSDF site.

2. SECONDARY TREATMENT

ASP — ACTIVATED SLUDGE PROCESS (AERATION) :

This is the main section of the plant where degradation of organic
pollutants with the help of aerobic microorganism takes place. In
aeration tank activated biomass is developed in such a way that certain
MLSS is maintained for continuous effluent flow which comes to the
aeration basin. Effluent is degraded in given retention time and
activated sludge is further passed to tube settler and recycled as per
requirement. The sludge, which is not required after recirculation, is
sent to the filter press. The air supply arrangement is provided for
maintaining proper DO.

3. TERTIARY TREATMENT

Secondary treated water passed through the sand media filter followed
by an activated carbon filter. Filtered water will be collected in the
treated water tank from where it will be sent to the GIDC drainage line
for disposal.

Details of equipment are mentioned in the Point No. 12.

11

Total 121 KLD of treated wastewater shall be
discharged through GIDC underground drainage
system after conforming GPCB norms.

Complied

The unit has ensured to discharge treated effluent after confirming
GPCB norms. The unit has installed an adequate capacity of ETP.
After treatment in ETP, the water is discharged into the GIDC drain.

GIDC Discharge permission letter Annexure-4.

Industrial Treated Effluent discharge

Month Total Average
KL/Month KL/Day

— Limit: 121 KLD

Oct-24 817 26.35

Nov-24 1168 38.93




M/s. Aarti Industries Limited, (Unit-11T) Plot no. Z/111/B, GIDC Estate, Dahej SEZ-II,

Dist.Bharuch.
Dec-24 1967 63.45
Jan-25 1865 60.16
Feb-25 1607 57.39
Mar-25 1786 57.61

Treated effluent discharge is within permissible limit.

The wunit shall provide an adequate effluent Complied
treatment plant (ETP) & RO system for treatment
of industrial effluent and it shall be operated The unit provided an adequate effluent treatment plant (ETP-125
regularly and efficiently so as to achieve the GPCB/ KLD) & (RO-135 KLD) system for treatment of industrial effluent
CPCB/MoEF&CC norms. and it shall be operated regularly and efficiently so as to achieve the
GPCB/ CPCB/MoEF&CC norms.

Effluent Treatment Plant capacity: 125 KLD

RO system capacity -135KLD




M/s. Aarti Industries Limited, (Unit-11T) Plot no. Z/111/B, GIDC Estate, Dahej SEZ-II,
Dist.Bharuch.

Equipment list and ETP PFD attached as Annexure-5

ETP Equipment checklist

Sr.no. Name of equipment Capacity, MOC | Quantity
1 Screen Chamber 1.76 RCC 1
2 Oil & Grease trap 2.91 RCC 1
3 Collection Tank 136 PP-FRP 1
4 Neutralization Tank 3 MS-FRP 1
5 Flash Mixer Tank 1.5 MS-FRP 1
6 Flocculator Tank 3 MS-FRP 1
7 Primary Tube Settler 24 MS-FRP 1
8 Aeration Tank 66.47 MS-FRP 4
9 Sludge Holding Tank 14.73 MS-FRP 1
10 | Secondary Tube Settler 24 MS-FRP 1
11 Intermediate Storage Tank 10.8 MS-FRP 1
12 Treated Water Tank 10.8 MS-FRP 1
13| The domestic wastewater generation shall not Complied

exceed 47 KL/Day for proposed project and it shall
be treated in STP. Treated sewage shall be utilized
for gardening and plantation purpose within
premises after achieving on-land discharge norms
prescribed by the GPCB.

Unit has ensured that domestic wastewater generation has not
exceeded 47 KL/Day and has ensured to treat the same in STP. The
treated water is ensured to be used for gardening purposes.

Domestic waste water generation
Month Total Average KL/ Day
KL/Month
- Limit- 47 KLD
Oct-24 337 10.87
Nov-24 242 8.07
Dec-24 277 8.94
Jan-25 378 12.19
Feb-25 400 14.29




M/s. Aarti Industries Limited, (Unit-11T) Plot no. Z/111/B, GIDC Estate, Dahej SEZ-II,
Dist.Bharuch.

Mar-25 411 13.26

Domestic waste water generation is within permissible limits.

Unistar NABL Certification No.: TC-7753

Domestic Treated Water Parameters

Residual
Month TSS BOD Chlorine
Limit 30 mg/LL 20 mg/L 0.5 mg/L Min.
Oct-24 4 2 1.1
Nov-24 BDL(MDL:4.0) |6 1.2
Dec-24 BDL(MDL:4.0) |2 0.88
Jan-25 12 9 1.2
Feb-25 BDL(MDL:4.0) |6 1.5
Mar-25 BDL(MDL:4.0) |3 0.95

Treated water parameters are well within permissible limits.

14 | During monsoon season when treated sewage may Complied
not be required for the plantation/ Gardening
/Green belt purpose, it shall be stored within Unit has adequate storage tank to collect treated domestic water
premises. There shall be no discharge of during the monsoon. Further we ensure that we will not discharge
wastewater outside the premises in any case. sewage outside the premises in any case..
15| Unit shall provide a buffer water storage tank of Complied
adequate capacity for storage of treated wastewater Unit has provided a buffer water storage tank for the storage of
during rainy days. treated wastewater during rainy days.
Unit having buffer tank having capacity 100 KL to store treated
wastewater which is being reused for industrial purpose.
16 | The unit shall provide metering facility at the inlet Complied

and outlet of the ETP, RO & MEE system and
maintain records for the same.

Unit has provided a magnetic flow meter at the inlet & outlet of ETP
& RO.




M/s. Aarti Industries Limited, (Unit-11T) Plot no. Z/111/B, GIDC Estate, Dahej SEZ-II,
Dist.Bharuch.

Flow Meter at the ETP Inlet

Flow Meter at the ETP Outlet (GIDC Discharge)

Flow Meter at RO Inlet (CT Blowdown)




M/s. Aarti Industries Limited, (Unit-11T) Plot no. Z/111/B, GIDC Estate, Dahej SEZ-II,

Dist.Bharuch.
Flow Meter at RO Outlet
Proper logbook of ETP, chemical consumption, Complied
quantities and qualities of effluent discharge and Unit is maintaining logbook showing ETP chemical consumption,
reuse, power consumption etc shall be maintained energy consumption etc. and also submitted the same details to
and shall be furnished to the GPCB from time to GPCB upon request.

time.
Photo of ETP logbook




M/s. Aarti Industries Limited, (Unit-11T) Plot no. Z/111/B, GIDC Estate, Dahej SEZ-II,
Dist.Bharuch.

A3 AIR
18 | Unit shall not exceed fuel consumption as Complied
mentioned below:
The unit has not exceeded the fuel consumption norms as mentioned
S | Source of | Stack Typ | Quanti | Types of | APCM and agreed as per the given table.
r. el:nission Height | e of | ty of emissjo
N fa't:acity (m) Fuel &'?',da Prils The fuel consumption is given below in the following table:
y Pollutan
' Month Natural Gas (Nm3/hrs) Diesel(Lit/hrs)
1 Boiler-1 30 NG 1000 PM Adequ .
(15 TPH) Nm3/ 502 | ate o 660 Lit/ hrs.
Hr NOX stack limit 648000 Nm3/month 475200 Lit/month
height
2 | Thermo 30 N 300 PM Oct-24 116746.81 274
pack (22 G Nm3 S02
Lac /Hr NOX Nov-24 132166.61 276
Kcal/Hr)
Dec-24 133451.27 352
3 | DG set 11 Di 660 PM Acou
(standby e Lit/ S0, stic
3 Nod N e NO. ondl Jan-25 138424.4 609
Capaci |
=100 ) o Feb-25 119424.93 340
KVA
(Each) Mar-25 133476.82 1626
NG & Diesel consumption are in permissions limits.
19 | Unit shall provide adequate APCM for flue gas Complied

generation sources as mentioned above.

The unit has provided adequate stack height for boiler &
Thermo-pack and Acoustic enclosure for DG set as Air pollution

Control Measures.

- The stack height of the boiler is 30 mtr with fuel NG.

DG Stack monitoring reports are attached as Annexure-6.




M/s. Aarti Industries Limited, (Unit-11T) Plot no. Z/111/B, GIDC Estate, Dahej SEZ-II,
Dist.Bharuch.

nistar NABL Certification : TC-

Stack Monitoring
Locatio | Paramet
n er Oct-24 | Nov-24 | Dec-24 | Jan-25 | Feb-25 | Mar-25
PM (150
mg/Nm3) 74 69 74 68 72 74
S02 (100
ppm) 20 18 20 19 23 25
D.G Set NOx
1 (50 ppm) 36 34 36 38 36 38
PM (150
mg/Nm3) 75 71 72 71 68 65
S0O2 (100
ppm) 23 19 18 21 19 22
D.G Set NOx
2 (50 ppm) 28 31 35 36 35 32

All DG Set parameters are under the permissible limit.

20 | Unit shall provide Water Scrubber followed by Complied.
Carbon adsorption tower as APCM with Storage The unit has erected a scrubber followed by a carbon adsorption tower as
tanks, Vessels & Vacuum Pumps to Control VOCs. APCM.
®  Scrubber stack height 11 mtr.
Unistar NABL Certification No.: TC-7753
Stack Monitoring
Parame
Stack ter Oct-24 | Nov-24 | Dec-24 | Jan-25 | Feb-25 | Mar-25